
Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Product Code: 

Product Name: 

59799 

Printed in China Printed in China 
Page 1 of 7 

Please read all instructions carefully before assembly, installation and/or use of this product. 

WARNING:   DO NOT exceed  800 lbs. (363 Kgs) 
WARNING: DO NOT exceed vehicle manufacturer’s weight rating. 

Haul-Your-Might™ T3  

17mm Socket  

17mm Wrench  

1/8” Hex Key 

Tools Required: 

Tape Measure 5mm Hex Key 

Hack Saw Marking pencil 

Visit www.rolaproducts.com for the latest revision instructions 

13mm Socket  

http://www.rolaproducts.com/


Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Product Code: 

Product Name: 

59799 

Printed in China 

59799 

A 2x B 2x C 2x D 2x 

E/F 2x H 4x I 4x G 2x J 8x 

K 8x L 6x M 6x N 2x O 8x 

Please read all instructions carefully before assembly, installation and/or use of this product. 

P 16x 

For 
Nissan 
Trucks 

S 8x Q 16x R 8x T 4x 

U 8x V 4x W 4x X/Y 1x Z  8x 

Left Front / Right Rear Right Front / Left Rear 

ITEM DESCRIPTION 

A Vertical Support Left Hand 

B Vertical Support Right Hand 

C Bed Mount Left Front / Right Rear 

D Bed Mount Right Front / Left Rear 

E Cover & 1/4-20 Set Screw LH 

F Cover & 1/4-20 Set Screw RH 

G Crossbar Assembly 

H Mounting Adapter 

I Corner Brace 

J T-Bolt M8-1.25 x 36mm (Bed Channel) 

K Spacer Plate (Nissan Titan) 

L Flat Washer M8 x 24mm O.D. 

M Clamp Knob M8-1.25 

ITEM DESCRIPTION 

N Locking Knob & Keys M8-1.25 

O M10-1.50 X 50mm Carriage bolt 

P Lock Washer M10  

Q Hex Nut M10-1.50 

R T-Bolt M10-1.50 x 32mm 

S Flat Washer M10 

T T-Bolt M8-1.25 x 22mm 

U Lock Washer M8 

V Hex Nut M8-1.25 

W Button Head Screw M8-1.25 

X Hex Key Wrench 5mm 

Y Hex Key Wrench 1/8" 

Z  Plastic Cap 

Haul-Your-Might™ T3  

Page 2 of 7 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Product Code: 

Product Name: 

59799 

Printed in China 

Cover 

Vertical Support 

• Slide cover over vertical support as  shown. 
• Insert plastic cap. 1 

2 

Please read all instructions carefully before assembly, installation and/or use of this product. 

• Slide vertical support and cover into Bed Mount. 
• Install two M10 x 50mm long carriage bolts through the two 

square holes in back of bed mount and through vertical support. 
• Install the M10 lock washers and hex nuts onto carriage bolts. 
• Securely tighten all M10 fasteners (approximately 25 Lb.-Ft. ) 
IMPORTANT NOTE!  Use anti-seize thread lubricant on all  stainless 
steel hardware.  DO NOT use air tools to install hardware. 
• Slide cover into position and secure with 
  ¼-20 set screw using a 1/8” hex key wrench. 
 DO NOT over tighten. 
• Repeat steps 1 & 2 for all four vertical supports. 

¼-20  set screw 

Bed Mount 

Assembly of Bed Mounts & Vertical Supports 

3 

Vehicle Installation:            TOYOTA TRUCKS                                                          NISSAN TITAN 

1. Clean bed rails. Install Front Bed Mount Assemblies first.  
• For Toyota Pick-Ups - remove the plastic end caps and factory tie down loops from bed channels.  Install the (2) large M8 T-Bolts into the 

factory bed channels.   
• For Nissan Pick-Ups - install the (2) large M8 T-Bolts with Spacer Blocks into the factory bed channels 
2. Attach the Front Bed Mount Assemblies to the T-Bolts using (1) Locking Clamp Knob and (1) Regular Clamp Knob with (1) M8 Flat Washer.  

Leave clamp knobs slightly loose at this step to allow Bed Mounts to slide along the channel. 
3. Slide Front Bed Mount Assemblies into position locating them near Front of pick up bed. 
         Note: For Toyota trucks, the plastic end cap in channel near front of truck bed can be removed to allow Bed Mount to be moved forward. 
         Note: For Toyota trucks, reinstall the factory tie down loops between the front & rear bed mount assemblies. 
4. Install the Rear Bed Mount Assemblies into the factory bed channels using T-Bolts and Clamp Knobs as shown. 
5. For Toyota trucks, reinstall the plastic end caps into channels. 

• Note: There are (2) Locking Clamp Knobs and (6) Regular Clamp Knobs provided with kit. 
• Use (1) Locking Clamp Knob on Driver’s side front Bed Mount and (1) on the Driver’s side rear Bed Mount. 

M10 x 50mm  
  Carriage bolt 
M10 Lock washer 
M10 Hex nut 
(2) Places 

plastic cap 

Use Spacer Block for 
Nissan Pick-Ups Only 

Left Front  Left Rear 

Haul-Your-Might™ T3  

Page 3 of 7 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Product Code: 

Product Name: 

59799 

Printed in China 

4 

Please read all instructions carefully before assembly, installation and/or use of this product. 

• Remove end caps and under covers from 
crossbars. 

6 

Under cover 

End cap 

• Place  crossbars onto Vertical Supports and center crossbar side-to-side. 
• Align the Adapters and M10 T-Bolts with the Vertical Supports Flanges. 
• IMPORTANT NOTE:  Ensure crossbar is sitting flat on the Vertical Support Flanges. 

Adapter  

• Install under covers, (4) M10 T-Bolts, (2) Crossbar Mounting adapters, and (2) M8 T-Bolts as shown, both crossbars. 

under cover “C” 

Bottom view of crossbar 

under cover “A” 

M8 T-Bolt 

INCORRECT CORRECT 

Vertical Supports Flanges 

5 

• The length of under varies by vehicle make and model 
• Using a small hack saw, cut under covers to proper length 

per diagram shown. 

“A” 

“C” 
“B” 

TACOMA TUNDRA TITAN QTY 

A 30-3/8” (771mm) 36” (916mm) 34-3/8” (874mm) 1 

B 2-1/2” (62mm) 2-1/2” (62mm) 2-1/2” (62mm) 2 

C 5-3/4” (146mm) 3.0” (75mm) 3-3/4” (95mm) 2 
M10 T-Bolt 

under cover “B” 

“B” 
“C” 

Unlocked Locked 

Haul-Your-Might™ T3  

Page 4 of 7 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Product Code: 

Product Name: 

59799 

Printed in China Printed in China 

7 

• Secure crossbars to vertical supports using the M10  flat washers, lock washers,  and hex nuts onto T-Bolts in crossbars. 
• Securely tighten all M10 fasteners to 38 Lb.-Ft. (52 N*M) 

M10 Flat Washer 
M10 Lock washer 
M10 Hex nut 
(8) Places 

Please read all instructions carefully before assembly, installation and/or use of this product. 

Remove end cap and 
buffer strip to utilize 
Accessory T-Slot in 
crossbar  

Buffer strip 

WARNING 
Always secure front and rear of long 
loads to ends of vehicle for safe 
transport.  Failure to do so can result 
in property damage, personal injury, or 
death. 

REMOVE YOUR RACK AND 
ACCESSORIES WHEN NOT 

IN USE AND BEFORE 
ENTERING AUTOMATIC 

CAR WASHES 

• Firmly and evenly hand tighten all (8) clamping knobs. 
• Note:  The Locking Clamp Knob is locked when it is free to spin. 8 

9 

M8 Lock Washer 
M8 Hex Nut 

M8 Lock Washer 
M8 Button Head Screw 

• Raise corner brace into position and attach the top of brace to M8 T-bolt 
in crossbar using (1) M8 hex nut and lock washer as shown. 

             Note: Adjust under covers so corner brace sits flat against crossbar. 
• Next, install the M8 Button head screw and lock washer into the rivet nut 

in vertical support tube. 
• Securely tighten all M8 fasteners to 25 Lb.-Ft. (34 N*M) 
              Note: M5 hex wrench provided for button head screw. 
• Repeat steps for all four corner braces. 

Unlocked Locked 

under  
covers 

Haul-Your-Might™ T3  

Page 5 of 7 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Product Code: 

Product Name: 

59799 

Printed in China Printed in China 

Accessories: 

* PVC pipe shown – not included  

Load Stop Kit (Sold as set of 4) 

Part# 59794 

Eye Bolt Kit (Sold as set of 4) 

Part# 59796 

Tie Down Loop Kit (Sold as set of 4) 

Part# 59795 

J-Rac Kayak Carrier (Sold as set of 2) 

Part# 59912 

Conduit Carrier 6” Diameter 

Part# 59797 

Top Rail Kit 

Part# 59798 

A number of accessories for carrying special loads are available.  Visit: www.rolaproducts.com  for more information. 

Haul-Your-Might™ T3 

Page 6 of 7 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Product Code: 

Product Name: 

59799 

Printed in China 

Please read all instructions carefully before assembly, installation and/or use of this product. 

WARNING! 
• DO NOT exceed the lower of the maximum load capacity of 800 lbs. (363 Kgs.) evenly distributed, or vehicle manufacturer’s 
rating for Bed Rail Mounted Truck Racks. 
• “Distributed load” is defined as a load that is not concentrated in a small area. 
• Any load carried above the bed rails will increase your truck’s center of gravity and will significantly hinder your trucks ability to 
maneuver, stop turn or accelerate. Avoid sharp turns and excessive speeds as this will increase risks. 
• This truck rack is solely intended for, and only safe for, transporting ladders, lumber, pipe and other similar materials or 
recreational items such as canoes and kayaks. 
• Any modification or unintended use of this product voids any warranty and could create a hazardous condition that may result 
in property damage, serious bodily injury and/or death.  
• Truck beds with liners may require modification prior to use of the product. 
• Not for off-road use. 
• Only use non-stretch tie down straps. 

IMPORTANT! 
• Loads that exceed the vehicle manufacturer cargo and / or entire gross vehicle weight (GVW) rating, are not covered by 
warranty. 
• Always evenly distribute load on rack before driving. 
• Loads must be secure according to local height and identification regulations and or laws. 
• Secured loads and connections must be re-checked periodically for tightness. 
• Overloading the vehicles GVW may cause damage and severely alter the vehicle’s handling and braking characteristics and or 
cause the vehicle to roll over. 
• It is recommended the tailgate be in the up position during use to better stabilize the truck bed. 
• For safety to your vehicle and rack system, obey all posted speed limits and traffic cautions.  Adapt your speed to the conditions 
of the road and the load being carried. 
• All locks must be turned and moved periodically to ensure smooth operation. Use graphite or dry lubricant on locks.  
• Cequent locks are designed to deter theft and vandalism, but should not be considered theft proof.  Remove valuable gear if 
your vehicle is unattended for an extended period of time.  Place one key in the glove department. 
• Lubricate hardware with anti-seize for best long term performance. 
• Failure to follow these warnings or instructions will void the warranty. 

Vehicle Fit 
The Haul-Your-MighT™ T3 was designed to be installed on trucks without a traditional over the rail plastic bed liner. Installation is 
possible on trucks with under-the-rail bed liners with minimal trimming.  Spray on bed liners will not interfere with this product. 
The Haul-Your-Might™ T3 is based on vehicle designs available at the revision date of these instructions. 

Recommendations 
• Inspect entire rack often. Discontinue use if any signs of damage are seen such as bends, creases, cracks or breaks. 
• Check all connections for tightness. 
• If the rack will not be moved or removed frequently, it may be helpful to use a thread locker on connecting hardware. 

For lost key replacement or other service items call customer service: 1-888-521-0510 or  visit: www.rolaproducts.com. 

Please have lock core number or part numbers available. Visit www.rolaproducts.com for accessories. 

Haul-Your-Might™ T3  

Page 7 of 7 

http://www.rolaproducts.com/


Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Servicio técnico: (888) 521-0510 

59799N 2/15 

Código del producto: 

Nombre del producto: 

59799 

Haul-Your-Might™ T3 

Impreso en China 

Lea atentamente todas las instrucciones antes de armar, instalar y/o usar este producto. 

ADVERTENCIA:   NO exceda 800 lbs. (363 Kgs.)  
ADVERTENCIA: NO exceda la calificación de peso que indica el fabricante del vehículo. 

Llave de cubo, 17 mm  

Llave, 17 mm  

Llave hexagonal, 1/8" 

Herramientas necesarias: 

Cinta de medir Llave hexagonal, 5 mm 

Segueta Lápiz para marcar 

Visite www.rolaproducts.com para las instrucciones revisadas más recientes.  

Llave de cubo, 13 mm  

Página 1 de 7 

http://www.rolaproducts.com/


Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Servicio técnico: (888) 521-0510 

59799N 2/15 

Código del producto: 

Nombre del producto: 

59799 

Haul-Your-Might™ T3 

Impreso en China 

A 2x B 2x C 2x D 2x 

E/F 2x H 4x I 4x G 2x J 8x 

K 8x L 6x M 6x N 2x O 8x 

P 16x S 8x Q 16x R 8x T 4x 

U 8x V 4x W 4x X/Y 1x Z  8x 

Página 2 de 7 

Frente izquierda /  
Atrás derecha 

Frente derecha /  
Atrás izquierda 

Para 
vehículos 

Nissan 

ARTÍCULO DESCRIPCIÓN 

A Soporte vertical izquierdo 

B Soporte vertical derecho 

C Montaje de la cama frente izquierda / atrás derecha 

D Montaje de la cama frente derecha / atrás izquierda  

E Cubierta y tornillo de fijación de 1/4-20, izq. 

F Cubierta y tornillo de fijación de 1/4-20, der. 

G Ensamble de travesaños 

H Adaptador de montaje 

I Refuerzo esquinero  

J Perno en T, M8-1.25 x 36 mm (canal de la cama) 

K Placa espaciadora (Nissan Titan) 

L Arandela plana, M8 x 24 mm, diá. ext. 

M Perilla  abrazadera, M8-1.25 

ARTÍCULO DESCRIPCIÓN 

N Perilla de bloqueo y llaves M8-1.25 

O Perno de carruaje, M10-1.50 x 50 mm 

P Arandela de bloqueo, M10  

Q Tuerca hexagonal, M10-1.50 

R Perno en T, M10-1.50 x 32 mm 

S Arandela plana, M10 

T Perno en T, M8-1.25 x 22 mm 

U Arandela de bloqueo, M8 

V Tuerca hexagonal, M8-1.25 

W Tornillo cabeza de botón, M8-1.25 

X Llave hexagonal, 5 mm 

Y Llave hexagonal, 1/8” 

Z   Tapa de plástico 

Lea atentamente todas las instrucciones antes de armar, instalar y/o usar este producto. 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Servicio técnico: (888) 521-0510 

59799N 2/15 

Código del producto: 

Nombre del producto: 

59799 

Haul-Your-Might™ T3 

Impreso en China 

Cubierta 

Soporte vertical 

• Deslice la cubierta por encima del soporte 
vertical como se muestra. 

• Insertar la tapa de plástico. 
1 

2 

Lea atentamente todas las instrucciones antes de armar, instalar y/o usar este producto. 

• Deslice el soporte vertical y la cubierta hacia el montaje de la 
cama.  

• Instale dos pernos de carruaje M10 x 50 mm de largo a través de 
los dos orificios cuadrados en la parte posterior del montaje de 
la cama y a través del soporte vertical. 

• Instale las arandelas de bloqueo M10 y tuercas hexagonales 
sobre los pernos de carruaje. 

• Apriete firmemente todos los fijadores M10 (aproximadamente 
25 Lb-pies ) 

¡NOTA IMPORTANTE!  Utilice lubricante anti-agarrotamiento en todas 
las piezas de acero inoxidable.  NO use herramientas 
neumáticas para instalar piezas. 

• Deslice la cubierta hacia su posición y asegúrela con  un tornillo 
de fijación de ¼ -20 usando una llave hexagonal de 1/8" 

 NO apriete en exceso. 
• Repita los pasos 1 y 2 para los cuatro soportes verticales.  

Tornillo de 
fijación ¼ -20 

Montaje de la cama  

Ensamble de los montajes de la cama y soportes verticales 

3 

Instalación en el vehículo:             VEHÍCULOS TOYOTA                                                          NISSAN TITAN 

1. Limpie los largueros de la cama. Instale primero los ensambles delanteros del montaje de la cama.  
• Para vehículos pick up Toyota: Retire las tapas terminales de plástico y los anillos de sujeción de fábrica desde los canales de la cama.  Instale los (2) pernos 

en T M8 grandes en los canales de la cama de fábrica.   
• Para vehículos pick up Nissan: Instale los (2) pernos en T M8 grandes con bloques espaciadores en los canales de la cama de fábrica.  
2. Coloque los ensambles delanteros de montaje de la cama en los pernos en T usando (1) perilla abrazadera de fijación y (1) perilla abrazadera regular con (1) 

arandela plana M8.  Deje las perillas abrazaderas ligeramente sueltas en este paso para permitir los montajes de la cama se deslicen a lo largo del canal. 
3. Deslice los ensambles delanteros del montaje de la cama hacia su posición y ubíquelos cerca del frente de la cama del pick up. 
         Nota: Para vehículos Toyota, la tapa terminal de plástico en el canal cerca del frente de la cama del vehículo puede quitarse para permitir que el montaje de 

la cama se mueva hacia adelante. 
         Nota: Para vehículos Toyota, vuelva a instalar los anillos de fijación de fábrica entre los ensambles de montaje de la cama delanteros y traseros.  
4. Instale los ensambles traseros de montaje de la cama dentro de los canales de la cama de fábrica usando los pernos en T y las perillas abrazaderas como se 

muestra. 
5. Para vehículos Toyota, vuelva a instalar las tapas terminales de plástico en los canales. 
• Nota: Hay (2) perillas abrazaderas de bloqueo y (6) perillas abrazaderas regulares suministradas con el kit. 
• Utilice (1) la perilla abrazadera de bloqueo en el montaje delantero de la cama del lado del conductor y (1) en el montaje trasero de la 

cama del lado del conductor. 

Perno de carruaje M10 x 50 mm  
Arandela de bloqueo M10 
Tuerca hexagonal M10 
(2) lugares 

tapa de plástico 

Usar el bloque espaciador  
para vehículos Nissan tipo  
Pick-Up únicamente  

Frente 
izquierda  

Atrás 
izquierda 

Página 3 de 7 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Servicio técnico: (888) 521-0510 

59799N 2/15 

Código del producto: 

Nombre del producto: 

59799 

Haul-Your-Might™ T3 

Impreso en China 

4 

Lea atentamente todas las instrucciones antes de armar, instalar y/o usar este producto. 

• Retire las tapas terminales y las cubiertas 
inferiores de los travesaños. 

6 

Cubierta 
inferior 

Tapa 
terminal  

• Coloque los travesaños sobre los soportes verticales y centre el travesaño de lado a lado. 
• Alinee los adaptadores y los pernos en T M10 con los rebordes de los soportes verticales.  
• NOTA IMPORTANTE:  Asegúrese de que el travesaño esté plano sobre los rebordes del soporte vertical.  

Adaptador  

• Instale las cubiertas inferiores, (4) pernos en T M10, (2) adaptadores de montaje de los travesaños y (2) pernos en T M8 como se 
muestra, en ambos travesaños. 

cubierta inferior "C" 

Vista inferior del travesaño 

cubierta inferior "A" 

Perno en T M8  

INCORRECTO CORRECTO 

Rebordes de los soportes verticales  

5 

• La longitud de las cubiertas inferiores varía según la marca 
y modelo del vehículo 

• Utilizando una segueta pequeña, corte las cubiertas 
inferiores a la longitud apropiada según el diagrama que 
se presenta. 

“A” 

“C” 
“B” 

TACOMA TUNDRA TITAN CANT. 

A 30-3/8” (771 mm) 36” (916 mm) 34-3/8” (874 mm) 1 

B 2-1/2” (62 mm) 2-1/2” (62 mm) 2-1/2” (62 mm) 2 

C 5-3/4” (146 mm) 3.0” (75 mm) 3-3/4” (95 mm) 2 
Perno en T 
M10 

cubierta inferior "B" 

“B” 
“C” 

Desbloqueada Bloqueada 

Página 4 de 7 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Servicio técnico: (888) 521-0510 

59799N 2/15 

Código del producto: 

Nombre del producto: 

59799 

Haul-Your-Might™ T3 

Impreso en China 

7 

• Asegure los travesaños a los soportes verticales con las arandelas planas M10, arandelas de bloqueo y tuercas hexagonales sobre los 
pernos en T en los travesaños. 

• Apriete firmemente todos los fijadores M10 a 38 lb-pies. (52 N*M) 

Arandela plana 
M10 
Arandela de 
bloqueo M10 
Tuerca hexagonal 
M10 
(8) lugares 

Lea atentamente todas las instrucciones antes de armar, instalar y/o usar este producto. 

Retire la tapa lateral y la 
tira de amortiguamiento 
para utilizar la ranura en T 
de accesorios en el 
travesaño  

Tira de 
amortiguamiento 

ADVERTENCIA 
Siempre asegure el frente y la parte 
posterior de las cargas largas a los 
extremos del vehículo para el 
transporte seguro.  No hacerlo puede 
resultar en daños a la propiedad, 
lesiones personales o la muerte. 

RETIRE EL CARGADOR Y 
ACCESORIOS CUANDO NO 
ESTÉN EN USO Y ANTES DE 

ENTRAR A UN LAVADOR 
AUTOMÁTICO DE 

VEHÍCULOS 

• Apriete firme y uniformemente a mano todas las (8) perillas 
abrazaderas. 

• Nota:  La perilla abrazadera de bloqueo se cierra cuando esté 
libre para girar. 

8 

9 

Arandela de bloqueo  M8 
Tuerca hexagonal M8 

Arandela de bloqueo  M8 
Tornillo cabeza de botón M8 

 
• Levante el refuerzo esquinero a su posición y una la parte superior del refuerzo al 

perno en T M8 en el travesaño usando (1) tuerca hexagonal M8 y arandela de 
bloqueo como se muestra.  

       Nota: Ajuste las cubiertas inferiores de manera que el refuerzo esquinero  
        quede plano contra el travesaño. 
• Luego, instale el tornillo de cabeza de botón M8 y la arandela de bloqueo en la 

tuerca de remache en el tubo de soporte vertical. 
• Apriete firmemente todos los fijadores M8 a 25 Lb-pies. (34 N*M) 
       Nota: Se proporciona una llave hexagonal M5 para el tornillo de cabeza de botón. 
• Repita los pasos para los cuatro refuerzos esquineros.  

Desbloqueada Bloqueada 

cubiertas  
inferiores 

Página 5 de 7 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Servicio técnico: (888) 521-0510 

59799N 2/15 

Código del producto: 

Nombre del producto: 

59799 

Haul-Your-Might™ T3 

Impreso en China 

Accesorios: 

* Se muestra tubo de PVC - no se incluye   

Kit de parada de carga (se vende en un  

juego de 4) Parte # 59794 

Kit de pernos con ojal (Se vende en  

un juego de 4) Parte # 59796 

Kit de anillos de sujeción (Se vende en  

un juego de 4) Parte # 59795 

J-Rac Cargador de kayak (Se vende en un juego de 2) 

Parte # 59912 

Cargador de ductos de 6" de diámetro 

Parte # 59797 

Kit de largueros superiores  

Parte # 59798 

Tenemos disponibles una variedad de accesorios para cargas especiales.  Visite: www.rolaproducts.com para información 
adicional. 

Página 6 de 7 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Servicio técnico: (888) 521-0510 

59799N 2/15 

Código del producto: 

Nombre del producto: 

59799 

Haul-Your-Might™ T3 

Impreso en China 

Lea atentamente todas las instrucciones antes de armar, instalar y/o usar este producto. 

¡ADVERTENCIA! 
• NO exceda el valor menor de la capacidad máxima de carga de 800 lbs. (363 Kgs.) uniformemente distribuida, o la calificación 
del fabricante del vehículo para los cargadores de vehículos montados sobre los largueros de la cama. 
• "Carga distribuida" se define como una carga que no se concentra en un área pequeña. 
• Cualquier carga transportada por encima de los largueros de la cama aumentará el centro de gravedad del vehículo y dificultará 
en gran medida la capacidad del vehículo para de maniobrar, frenar, girar o acelerar. Evite giros cerrados y las velocidades 
excesivas, ya que esto aumentará los riesgos. 
• Este cargador para vehículo está destinada exclusivamente, y es seguro solo para transportar escaleras, madera, tubería y otros 
materiales similares o artículos de esparcimiento tales como canoas y kayaks. 
• Cualquier modificación o uso inadecuado de este producto anula cualquier garantía y podría crear una condición peligrosa que 
puede provocar daños materiales, lesiones corporales graves y/o muerte. La única excepción es el montaje permanente con el 
método prescrito. 
• Los forros de camas de vehículos podrían requerir modificación antes del uso del producto. 
• No es para uso fuera de carretera. 
• Use únicamente correas de amarre que no estiren. ¡IMPORTANTE! 
• Las cargas que excedan el peso de carga del fabricante del vehículo y/o el peso bruto del vehículo completo (GVW), no están 
cubiertas por la garantía. 
• Siempre distribuya uniformemente la carga sobre el cargador antes de conducir. 
• Las cargas deben asegurarse de acuerdo a las regulaciones o leyes locales de identificación y altura. 
• Las cargas aseguradas y las conexiones se deben volver a revisar periódicamente para comprobar su firmeza. 
• Exceder el peso GVW de los vehículos puede causar daños y alterar gravemente las características del vehículo para 
manipulación y frenado y o hacer que el vehículo se vuelque. 
• Se recomienda que la puerta trasera esté en la posición cerrada durante el uso para estabilizar mejor la cama del vehículo. 
• Por seguridad para su vehículo y sistema de parrilla, siga todas las precauciones de límites de velocidad y tráfico que se indican.  
Adapte la velocidad a las condiciones de la carretera y a la carga transportada. 
• Todos los candados deben girarse y moverse periódicamente para garantizar su buen funcionamiento. Utilice lubricante de 
grafito o seco en los candados.   
• Los candados Cequent están diseñados para impedir robos y actos de vandalismo, pero no deben considerarse que son a 
prueba de robo.  Saque todo equipo de valor si su vehículo está desatendido por un período extendido de tiempo.  Coloque una 
llave en la guantera. 
• Lubrique las piezas con anti-agarrotamiento para un mejor desempeño a largo plazo. 
• No seguir estas advertencias o las instrucciones para los productos invalidará la garantía. 

Ajuste en el vehículo 
El Haul-Your-Might™ T3 está diseñada para instalarse en vehículos sin el forro plástico tradicional sobre la cama y los largueros. 
La instalación es posible en vehículos con forros sobre la cama por debajo de los largueros con un mínimo de recorte.  Los forros 
de camas aplicados con aerosol no interferirán con este producto. 
El Haul-Your-Might™ T3 se ajusta en diseños de vehículos disponibles en la fecha de revisión de estas instrucciones. 

Recomendaciones 
• Inspeccione todo el cargador con frecuencia. Suspenda el uso si presenta signos de daño como hendiduras, pliegues, grietas o 
roturas. 
• Compruebe que todas las conexiones estén bien apretadas. 
• Si el cargador no se puede mover ni quitar con frecuencia, puede ser útil usar un bloqueador de roscas sobre las piezas de 
unión. 

Para el reemplazo de llaves perdidas u otras piezas de servicio llame a servicio al cliente: 1-888-521-0510 o  visite: 

www.rolaproducts.com. 

Tenga a mano el número de candado o números de partes. Visite www.rolaproducts.com para accesorios. 

Página 7 de 7 

http://www.rolaproducts.com/


Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Service technique : (888) 521-0510 

59799N   2-15 

Imprimé en Chine 

Code de produit : 

Nom du produit : 

59799 

Haul-Your-Might™ T3 

Page 1 de 7 

Veuillez lire attentivement toutes les instructions avant l’assemblage, l’installation et/ou l’utilisation de ce produit. 

AVERTISSEMENT :   NE PAS excéder 800 lbs. (363 Kgs.)  
AVERTISSEMENT :   NE PAS excéder la capacité de charge maximale spécifiée par le fabricant du véhicule. 

Douille 17 mm  

Clé 17 mm  

Clé hexagonale 1/8 po 

Outils requis : 

Ruban à mesurer Clé hexagonale 5 mm 

Scie à métaux Crayon marqueur 

Visiter www.rolaproducts.com pour les dernières mises à jour des instructions 

Douille 13 mm  

http://www.rolaproducts.com/


Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Service technique : (888) 521-0510 

59799N   2-15 

Imprimé en Chine 

Code de produit : 

Nom du produit : 

59799 

Haul-Your-Might™ T3 

A 2x B 2x C 2x D 2x 

E/F 2x H 4x I 4x G 2x J 8x 

K 8x L 6x M 6x N 2x O 8x 

P 16x S 8x Q 16x R 8x T 4x 

U 8x V 4x W 4x X/Y 1x Z  8x 

Page 2 de 7 

Pour 
camionnettes 

Nissan 

Avant gauche / Arrière droite Avant droit / Arrière gauche 

ARTICLE DESCRIPTION 

A Support vertical gauche 

B Support vertical droit 

C Support de caisse - Avant gauche / Arrière droite 

D Support de caisse - Avant droit / Arrière gauche 

E Couvercle et vis de pression 1/4-20 gauches 

F Couvercle et vis de pression 1/4-20 droits 

G Assemblage de traverse 

H Adaptateur de montage 

I Renfort de coin 

J Boulon en T M8 x -1.25 x 36mm (profilé caisse) 

K Plaque d'espacement (Nissan Titan) 

L Rondelle plate M8 x 24mm D.E. 

M Bouton de serrage M8-1.25 

ARTICLE DESCRIPTION 

N Bouton de serrage à serrure M8-1.25 et clés 

O Boulon de carrosserie M10-1.50 x 50mm 

P Rondelle frein M10  

Q Écrou hexagonal M10-1.50 

R Boulon en T M10-1.50 x 32mm 

S Rondelle plate M10 

T Boulon en T M8-1.25 x 22mm 

U Rondelle frein M8 

V Écrou hexagonal M8-1.25 

W Vis à tête bombée M8-1.25 

X Clé hexagonale 5mm 

Y Clé hexagonale 1/8 po 

Z   Capuchon de plastique  

Veuillez lire attentivement toutes les instructions avant l’assemblage, l’installation et/ou l’utilisation de ce produit. 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Service technique : (888) 521-0510 

59799N   2-15 

Imprimé en Chine 

Code de produit : 

Nom du produit : 

59799 

Haul-Your-Might™ T3 

Page 3 de 7 

Couvercle 

Support vertical 

• Glisser le couvercle sur le support vertical, comme 
illustré. 

• Insérer le capuchon de plastique  
1 

2 

Veuillez lire attentivement toutes les instructions avant l’assemblage, l’installation et/ou l’utilisation de ce produit. 

• Glisser le support vertical et le couvercle sur le support de caisse. 

• Insérer deux boulons de carrosserie M10 x 50 mm à travers deux trous 

carrés dans l'arrière du support de caisse puis dans le support vertical. 

• Enfiler des rondelles freins et des écrous hexagonaux M10 sur les boulons 

de carrosserie. 

• Serrer fermement toute la visserie M10 (environ 25 lb-pi). 

 REMARQUE IMPORTANTE !  Utiliser un lubrifiant pour filetage 

antigrippant sur toute la visserie en acier inoxydable.  NE PAS utiliser 

d'outils pneumatiques pour poser la visserie. 

 Glisser le couvercle en position et fixer à l'aide de la vis de pression ¼-20 

et de la clé hexagonale 1/8 po. 

 NE PAS serrer à l'excès. 

• Répéter les étapes 1 et 2 pour tous les supports verticaux. 

Vis de pression ¼-20 

Support de caisse 

Assemblage de supports de caisse et supports verticaux 

3 

Installation sur véhicules :            CAMIONNETTES TOYOTA                                                          NISSAN TITAN 

1. Nettoyer les rails de caisse. Installer les assemblages de support de caisse avant en premier.  

• Pour camionnettes Toyota - Retirer les capuchons d'extrémité en plastique et les anneaux d'arrimage des profilés de caisse.  Poser les deux (2) grands boulons 

en T M8 dans les profilés de caisse d'origine.   

• Pour les camionnettes Nissan - Poser les deux (2) grands boulons en T M8 avec les blocs espaceurs dans les profilés de caisse d'origine. 

2. Poser les assemblages de support de caisse avant sur les boulons en T à l'aide d'un (1) bouton de serrage à serrure et d'un (1) bouton de serrage ordinaire avec 

une (1) rondelle plate M8.  Ne pas trop serrer les boutons de serrage à cette étape pour permettre le glissement des supports de caisse le long du profilé. 

3. Glisser les assemblages de support de caisse avant en position près de l'avant de la caisse de camionnette. 

       Nota : Pour les camionnettes Toyota, le capuchon d'extrémité en plastique du profilé près de l'avant de la caisse peut être retiré pour permettre le déplacement du 

support de caisse vers l'avant. 

       Nota : Pour les camionnettes Toyota, remettre en place les anneaux d'arrimage d'origine entre les assemblages de support de caisse avant et arrière. 

4. Fixer les assemblages de support de caisse arrière dans les profilés de caisse d'origine à l'aide des boulons en T et des boutons de serrage, comme illustré. 

5. Pour les camionnettes Toyota, replacer les capuchons d'extrémité en plastique sur les profilés. 

• Nota : Deux (2) boutons de serrage à serrure et six (6) boutons de serrage ordinaires sont fournis avec l'ensemble. 

• Utiliser un (1) bouton de serrage à serrure sur le support de caisse avant côté conducteur et un (1) support de caisse arrière côté conducteur. 

Boulon de carrosserie  
M10 x 50mm 
Rondelle frein M10 
Écrou hexagonal M10 
Deux (2) endroits 

Capuchon en plastique 

Utiliser le bloc espaceur 
pour les camionnettes 
Nissan seulement 

Avant gauche  Arrière gauche 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Service technique : (888) 521-0510 

59799N   2-15 

Imprimé en Chine 

Code de produit : 

Nom du produit : 

59799 

Haul-Your-Might™ T3 

Page 4 de 7 

4 

Veuillez lire attentivement toutes les instructions avant l’assemblage, l’installation et/ou l’utilisation de ce produit. 

• Retirer les capuchons d'extrémité et les insertions des traverses. 

6 

Insertion 

Capuchon d'extrémité 

• Placer les traverses sur les supports verticaux et les centrer dans le sens latéral. 

• Aligner les adaptateurs et les boulons en T M10 sur les embases des supports verticaux. 

• REMARQUE IMPORTANTE :  S'assurer que la traverse repose à plat sur les embases des supports verticaux. 

Adaptateur  

• Poser les insertions, quatre (4) boulons en T M10, deux (2) adaptateurs de montage et deux (2) boulons en T M8 comme illustré, sur les 

deux traverses. 

Insertion “C” 

Vue de dessous de la traverse 

Insertion “A” 

Boulon en T M8 

INCORRECT CORRECT 

Embase de support vertical 

5 

• La longueur des insertions varie selon le modèle et l'année du 

véhicule. 

• À l'aide d'une petite scie à métaux, couper les insertions à la 

longueur appropriée selon le diagramme illustré. 

“A” 

“C” 
“B” 

TACOMA TUNDRA TITAN QTÉ 

A 30 3/8 po (771 mm) 36 po (916 mm) 34 3/8 po (874 mm) 1 

B 2 1/2 po (62 mm) 2 1/2 po (62 mm) 2 1/2 po (62 mm) 2 

C 5 3/4 po (146 mm) 3,0 po (75 mm) 3 3/4 po (95 mm) 2 
Boulon en T M10 

Insertion “B” 

“B” 
“C” 

Déverrouillé Verrouillé 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Service technique : (888) 521-0510 

59799N   2-15 

Imprimé en Chine 

Code de produit : 

Nom du produit : 

59799 

Haul-Your-Might™ T3 

Page 5 de 7 

7 

• Fixer les traverses sur les supports verticaux à l'aide des rondelles plates, rondelles freins et écrous hexagonaux M10 enfilés sur les boulons 

en T dans les traverses. 

• Serrer toute la visserie de M10 au couple de serrage de 38 lb-pi (52 N.m). 

Rondelle plate M10 
Rondelle frein M10 
Écrou hexagonal M10 
Huit (8) endroits 

Veuillez lire attentivement toutes les instructions avant l’assemblage, l’installation et/ou l’utilisation de ce produit. 

Retirer le capuchon 
d'extrémité et la bande 
d'isolement pour insérer 
l'accessoire "T-Slot" dans 
la traverse.  

Bande d'isolement 

AVERTISSEMENT 
Pour s'assurer d'un transport sécuritaire, 

toujours attacher l'avant et l'arrière des 

objets longs aux extrémités du véhicule.  Le 

défaut d’observer cette mesure de sécurité 

peut causer des dommages, des blessures 

ou le décès. 

ENLEVER VOTRE PORTE-
BAGAGES ET LES ACCESSOIRES 
LORSQU’ILS NE SERVENT PAS 
OU AVANT D’ENTRER DANS 

UN LAVE-AUTO 
AUTOMATIQUE. 

• Serrer fermement et uniformément tous les huit (8) boutons de 

serrage/verrouillage à la main. 

• Nota :  Le bouton de serrage à serrure est verrouillé lorsqu'il peut 

tournoyer librement. 

8 

9 

Rondelle frein M8 
Écrou hexagonal M8 

Rondelle frein M8 

Vis à tête bombée M8 

• Soulever le renfort de coin en position et fixer le haut du renfort au boulon en T M8 

dans la traverse à l'aide d'un (1) écrou hexagonal M8 et d'une rondelle frein, comme 

illustré. 

 Nota : Ajuster les insertions de façon que le renfort de coin repose à plat 

contre la traverse. 

• Poser ensuite la vis à tête bombée M8 et la rondelle frein dans l'écrou à rivet dans 

le tube du support vertical. 

• Serrer toute la visserie M8 au couple de serrage de 25 lb-pi (34 N.m). 

 Nota : Une clé hexagonale M5 est fournie pour la vis à tête bombée. 

• Répéter les étapes pour tous les quatre renforts de coin. 

Déverrouillé Verrouillé 

Insertions 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Service technique : (888) 521-0510 

59799N   2-15 

Imprimé en Chine 

Code de produit : 

Nom du produit : 

59799 

Haul-Your-Might™ T3 

Page 6 de 7 

Accessoires : 

*Tuyau PVC illustré – non inclus  

Ensemble de butées de charge  

(vendu en ensemble de 4) 

Pièce no 59794 

Ensemble de boulons à oeil  

(vendu en ensemble de 4) 

Pièce no 59796 

Ensemble d'anneaux d'arrimage  

(vendu en ensemble de 4) 

Pièce no 59795 

J-Rac Porte-kayaks  

(vendu en ensemble de 2) 

Pièce no 59912 

Porte-tuyau – 6 po diamètre 

Pièce no 59797 

Ensemble de poutrelles d'arrimage 

Pièce no 59798 

Plusieurs accessoires sont disponibles pour transporter des charges spéciales.   

Visiter : www.rolaproducts.com  pour de plus amples renseignements. 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Service technique : (888) 521-0510 

59799N   2-15 

Imprimé en Chine 

Code de produit : 

Nom du produit : 

59799 

Haul-Your-Might™ T3 

Page 7 de 7 

Veuillez lire attentivement toutes les instructions avant l’assemblage, l’installation et/ou l’utilisation de ce produit. 

AVERTISSEMENT ! 
•  NE PAS excéder la moins élevée des valeurs suivantes : capacité de charge maximale de 800 lbs. (363 Kgs.) (charge 

uniformément distribuée), ou capacité de charge spécifiée par le fabricant du véhicule relative aux porte-charges de camionnette 
montés sur rail de caisse. 

•  Une charge uniformément distribuée est une charge qui n'est pas concentrée dans une zone de faible superficie. 
•  Toute charge transportée au-dessus des rails de caisse haussera le centre de gravité du véhicule et réduira par conséquent sa 

capacité à manoeuvrer, arrêter, tourner ou accélérer. Les risques seront donc accrus de sorte qu'il faut éviter les virages serrés et 
les vitesses excessives. 

•  Ce porte-bagages pour camionnette est conçu pour transporter uniquement, d'une façon sécuritaire, des échelles, du bois de 
construction, de la tuyauterie et d'autres objets similaires, ou encore certains articles récréatifs tels que canots et kayaks. 

•  Toute modification ou usage non approprié de ce produit entraînera l'annulation de la garantie et peut créer des conditions 
dangereuses causant des dommages, des blessures sérieuses ou la mort. La seule exception consiste dans le montage 
permanent selon la méthode prescrite. 

•  Les caisses de camionnette dotées de doublures peuvent nécessiter une modification avant l'usage de ce produit.  
•  Ce produit ne convient pas à une utilisation hors route. 
•  Utiliser seulement des sangles d'attache non-élastiques. 

IMPORTANT ! 

•  La garantie ne couvre pas les charges qui excèdent les spécifications du fabricant du véhicule concernant le poids technique 

maximal du véhicule (GVW) ou la charge bagages maximale autorisée. 

•  Veiller à toujours distribuer la charge uniformément sur le porte-charges/bagages avant un déplacement. 

•  Les charges doivent être conformes aux lois et règlements locaux en matière de hauteur et de signalisation. 

•  Vérifier régulièrement que les charges sont bien fixées et les fixations bien serrées. 

•  Le dépassement du poids technique maximal du véhicule peut causer des dommages et modifier sérieusement les 

caractéristiques de conduite et de freinage du véhicule, voire même provoquer un capotage. 

•  Il est recommandé de placer le hayon en position verticale pendant le déplacement afin de mieux stabiliser la caisse de la 

camionnette. 

•  Pour assurer l'intégrité du véhicule et du porte-bagages, respecter les limites de vitesse et autres signalisations routières.  

Adapter la vitesse aux conditions de la route et à la charge transportée. 

•  Toutes les serrures doivent être tournées et déplacées périodiquement afin d'assurer un fonctionnement en douceur. Utiliser un 

lubrifiant au graphite ou sec dans les serrures.  

•  Les serrures de Cequent sont conçues pour prévenir le vol et le vandalisme, mais elles ne doivent pas être considérées 

inviolables.  Enlever les objets de valeur si le véhicule est laissé sans surveillance pendant une longue période.  Placer une clé 

dans la boîte à gants. 

•  Lubrifier la quincaillerie avec un produit antigrippant pour un meilleur rendement à long terme. 

•  L’omission d'observer ces avertissements ou instructions annulera la garantie. 

Compatibilité avec le véhicule 

Le Haul-Your-Might™ T3 a été conçu pour une installation sur des camionnettes dépourvues de doublure plastique 

traditionnelle qui recouvre les rails de caisse. L'installation est possible sur les camionnettes comportant une doublure 

sous rails, moyennant une découpe minimale.  Les doublures de caisse vaporisées ne gêneront pas le produit. 

La conception du Haul-Your-Might™ T3 est basée sur des modèles offerts à la date de révision des présentes 

instructions. 

Recommandations 
• Inspecter le porte-bagages souvent. Cesser toute utilisation si des signes de dommage apparaissent, tels que courbures, pliures, 

fissures ou cassures. 

• Vérifier le serrage de toutes les fixations. 

• S'il n'est pas prévu de déplacer ou enlever le porte-bagages fréquemment, il peut être pratique d'utiliser un adhésif frein-filet sur la 

visserie de raccordement. 

Pour le remplacement de clés perdues ou pour obtenir d'autres pièces de rechange, contacter le service à la clientèle :  

1-888-521-0510 ou visiter : www.rolaproducts.com. 

Garder le numéro de l'âme de serrure ou les numéros de pièce à portée de la main. Visiter www.rolaproducts.com pour 

les accessoires. 

http://www.rolaproducts.com/


Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Impresso na China    

Product Code: 

Product Name: 

59799 

Haul-Your-Might™ T3 

Página 1 de 7 

Por favor, leia todas instruções cuidadosamente antes da montagem, instalação e/ou uso deste produto.  

ADVERTÊNCIA:  NÃO exceder  800 lbs. (363 Kgs.)  
ADVERTÊNCIA: NÃO exceder a classificação nominal de peso do fabricante do veículo. 

Soquete de 17mm  

Chave de 17mm  

Chave sextavada de 1/8” 

Ferramentas exigidas: 

Trena Chave sextavada de 5mm 

Serrote de metais Lápis marcador 

Visite www.rolaproducts.com para obter as instruções da última revisão 

Soquete de 13mm  

http://www.rolaproducts.com/


Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Impresso na China    

Product Code: 

Product Name: 

59799 

Haul-Your-Might™ T3 

Página 2 de 7 

59799 

A 2x B 2x C 2x D 2x 

E 2x G 2x H 4x F 2x I 4x 

J 8x K 8x L 6x M 6x N 2x 

Por favor, leia todas instruções cuidadosamente antes da montagem, instalação e/ou uso deste produto.  

O 8x 

For 
Nissan 
Trucks 

R 8x P 8x Q 8x S 8x 

T 4x U 8x V 4x W 4x X / Y  1x 

Diant. Esq. / Right Rear Right Front / Tras. Esq. 

ITEM DESCRIÇÃO 

A Suporte Vertical Esquerdo 

B Suporte Vertical Direito 

C Suporte na caçamba Diant. Esq. / Tras. Dir.  

D Suporte na caçamba Diant. Dir. / Tras. Esq. 

E Capa & 1/4-20 Parafuso de Pressão Esquerdo 

F Capar & 1/4-20 Parafuso de Pressão Direito 

G Conjunto de barra transversal 

H Adaptador de montagem 

I Braçadeira de canto 

J 
Parafuso em T M8-1,25 x 36mm (Canal na 
caçamba) 

K Placa espaçadora (Nissan Titan) 

L Arruela chata M8 x 24mm O.D. 

M Botão de grampo M8-1.25 

ITEM DESCRIÇÃO 

N Botão autrotravante & chaves M8-1,25 

O Parafuso francês M10-1,50 X 50mm 

P Arruela de pressão M10  

Q Porca sextavada M10-1.50 

R Parafuso em T M10-1,50 x 32mm 

S Arruela chata M10 

T Parafuso em T M8-1,25 x 22mm 

U Arruela de pressão M8 

V Porca sextavada M8-1.25 

W Parafuso de cabeça M8-1,25 

X Chave Sextavada 5mm 

Y Chave Sextavada 1/8" 

    



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Impresso na China    

Product Code: 

Product Name: 

59799 

Haul-Your-Might™ T3 

59799 

A 2x B 2x C 2x D 2x 

E/F 2x H 4x I 4x G 2x J 8x 

K 8x L 6x M 6x N 2x O 8x 

P 16x S 8x Q 16x R 8x T 4x 

U 8x V 4x W 4x X/Y 1x Z  8x 

Página 2 de 7 

For 
Nissan 
Trucks 

Diant. Esq. / Right Rear Right Front / Tras. Esq. 

ITEM DESCRIÇÃO 

A Suporte Vertical Esquerdo 

B Suporte Vertical Direito 

C Suporte na caçamba Diant. Esq. / Tras. Dir.  

D Suporte na caçamba Diant. Dir. / Tras. Esq. 

E Capa & 1/4-20 Parafuso de Pressão Esquerdo 

F Capar & 1/4-20 Parafuso de Pressão Direito 

G Conjunto de barra transversal 

H Adaptador de montagem 

I Braçadeira de canto 

J 
Parafuso em T M8-1,25 x 36mm (Canal na 
caçamba) 

K Placa espaçadora (Nissan Titan) 

L Arruela chata M8 x 24mm O.D. 

M Botão de grampo M8-1.25 

ITEM DESCRIÇÃO 

N Botão autrotravante & chaves M8-1,25 

O Parafuso francês M10-1,50 X 50mm 

P Arruela de pressão M10  

Q Porca sextavada M10-1.50 

R Parafuso em T M10-1,50 x 32mm 

S Arruela chata M10 

T Parafuso em T M8-1,25 x 22mm 

U Arruela de pressão M8 

V Porca sextavada M8-1.25 

W Parafuso de cabeça M8-1,25 

X Chave Sextavada 5mm 

Y Chave Sextavada 1/8" 

Z   Tampa de plástico 

Por favor, leia todas instruções cuidadosamente antes da montagem, instalação e/ou uso deste produto.  



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Impresso na China    

Product Code: 

Product Name: 

59799 

Haul-Your-Might™ T3 

Capa 

Suporte Vertical 

• Deslize a capa sobre o suporte vertical 
segundo ilustrado. 

• Inserir a tampa de plástico. 
1 

2 

Por favor, leia todas instruções cuidadosamente antes da montagem, instalação e/ou uso deste produto.  

• Deslize o suporte vertical e capa no Suporte na caçamba. 
• Instale dois parafusos franceses M10 x 50mm através dos dois 

furos quadrados na traseira do suporte na caçamba a através do 
suporte vertical. 

• Instale a arruela de pressão e porca sextavada M10 através do 
parafuso francês. 

• Aperte com firmeza todos fixadores M10 (com 
aproximadamente 25 Lb.-Ft. de força) 

OBS. IMPORTANTE!  Use lubrificante de rosqueamento anti-fricção em 
todas ferragens de aço inoxidável.  NÃO usar ferramentas 
pneumáuticas para instalar hardware. 

• Deslizar a capa no lugar e fixar com parafuso de pressão 
  ¼-20 usando uma chave hexagonal de 1/8”. 
 NÃO apertar excessivamente. 
• Repetir as etapas 1 & 2 para todos quatro suportes verticais. 

¼-20  parafuso de 
pressão 
Suporte na 
caçamba 

Montagem dos Suportes na Caçamba & Suportes Verticais 

3 

Instalação no veículo:            PICKUPS TOYOTA                                                           NISSAN TITAN 

1. Limpe os trilhos da caçamba. Instale primeiro o Conjunto de Suporte na Caçamba Dianteiro.  
• Para Pickups Toyota - remover as tampas de plástico e alças de amarração dos canais da caçamba.  Instalar os (2) parafusos em M8 grande 

nos canais de caçamba de fábrica.   
• Para Pickups Nissan - instale os (2) parafusos em T M8 grandes com Blocos Espaçadores nos canais de caçamba da fábrica  
2. Fixe o Suporte na Caçamba Dianteiro nos parafusos em T usando (1) Botão Autotravante a (1) Botão de Grampo normal com (1) arruela 

chata M8.  Deixe os  botões de gampo levemente afrouxados nesta etapa para permitir que os Suportes na Caçamba deslizem no canal. 
3. Deslize o Suporte na Caçamba Dianteiro encaixando-o próximoda dianteira da caçamba do pickup. 
         Obs: para pickups Toyota, a tampa de plástico no canal, próxima da dianteira da caçamba do pickup pode ser removida para permitir o 

deslocamento do Suporte na Caçamba para frente. 
         Obs: para pickups Toyota, reinstalar as alças de amarração de fábrica entre os conjuntos de suporte na caçamba dianteiro e traseiro. 
4. Instalar o Suporte na Caçamba Traseira nos canais de caçamba de fábrica, usndo parafusos em T e botão de grampo segundo ilustrado. 
5. Para pickups Toyota, reinstalar as tampas de plástico nos canais. 
• Obs: Há (2) Botões Autotravantes e (6) Botões de Grampo Normais fornecidos com o kit. 
• Use (1) Botão autotravante no suporte na caçamba no lado do motorista e (1) no suporte na caçamba traseiro no lado do motorista. 

Parafuso francês M10 x 
50mm  
Arruela de pressão M10 
Porca sextavada M10 
(2) lugares 

Tampa de plástico 

Use o Bloco 
Espaçador somente 
em pick-ups 
Nissan  

Diant. Esq.  Tras. Esq. 

Página 3 de 7 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Impresso na China    

Product Code: 

Product Name: 

59799 

Haul-Your-Might™ T3 

4 

Por favor, leia todas instruções cuidadosamente antes da montagem, instalação e/ou uso deste produto.  

• Remover as tampas de extremidade e capas 
inferiores das barras transversais. 

6 

Capa inferior 

Tampa de 
extremidade 

• Coloque as  barras transversais nos Suportes Verticais e barra transversal central lado a lado. 
• Alinhe os Adaptadores e parafusos em T M10 com as Flanges dos Suportes Verticais. 
• IMPORTANT OBS:  Certifique-se que a barra transversal está assente nas Flanges do Suporte Vertical. 

Adaptador  

• instalar as capas inferiores, (4) parafusos em T M10, (2) adaptador de montagens de barra transversal, e (2) parafusos em T M8 segundo 
ilustrado, ambas barras transversais. 

Capa inferior “C” 

Vista inferior da barra 
transversal 

Capa inferior “A” 

Parafuso em T 
M8 

INCORRETO CORRETO  

Flanges do Suporte Vertical  

5 

• O comprimento da capa inferior varia de acordo com a 
marca e modelo do veículo 

• Usando uma pequena serra de metais, corte as capas 
inferiores no tamanho adequado, segundo o diagrama. 

“A” 

“C” 
“B” 

TACOMA TUNDRA TITAN QTD 

A 30-3/8” (771mm) 36” (916mm) 34-3/8” (874mm) 1 

B 2-1/2” (62mm) 2-1/2” (62mm) 2-1/2” (62mm) 2 

C 5-3/4” (146mm) 3.0” (75mm) 3-3/4” (95mm) 2 
Parafuso em T 
M10 

Capa inferior “B” 

“B” 
“C” 

Destravada Travada 

Página 4 de 7 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Impresso na China    

Product Code: 

Product Name: 

59799 

Haul-Your-Might™ T3 

7 

• Fixe as barras transversais nos suportes verticais usando as  arruelas chatas, arruelas de pressão e porcas sextavadas M10 nos parafusos 
em T nas barras transversais. 

• Aperte com firmeza todos fixadores M10 com 38 Lb.-Ft. (52 N*M) 

Arruela chata 
M10 
Arruela de 
pressão M10 
Porca sextavada 
M10 
(8) lugares 

Por favor, leia todas instruções cuidadosamente antes da montagem, instalação e/ou uso deste produto.  

Remover a tampa de 
extremidade e tira de 
proteção para utilizar a 
Fenda em T na barra 
transversal  

Tira de proteção 

ADVERTÊNCIA 
Sempre amarre a frente e traseira de 
cargas longas na frente e traseira do 
veículo para transportá-las com 
segurança.  A não observação pode 
causar danos materiais, ferimentaos 
pessoais ou morte. 

REMOVER SEU RACK E 
ACESSÓRIOS QUANDO 

NÃO EXTIVEREM EM USO 
E ANTES DE ENTRAR EM 

LAVA RÁPIDO 

• Aperte com firmeza e homogeneamente todos (8) botões de 
grampo. 

• Obs:  o Botão Autotravante está travado quando está livre para 
girar. 

8 

9 

Arruela de pressão M8 
Porca sextavada M8 

Arruela de pressão M8 
Parafuso de Cabeça M8 

• Levante a braçadeira de canto encaixando-a e fixe a parte superior da 
braçadeira com parafuso em T M8 na barra transversal usando (1) porca 
sextavada e arruela de pressão M8 segundo ilustrado. 

             Obs: Ajustar as capas inferiores de forma que as as braçadeiras de canto 
se assentem contra a barra transversal. 

• Em seguida, instale o parafuso de cabeça M8 e arruela de pressão na 
porca de rebite no tubo de suporte vertical. 

• Aperte com firmeza todos fixadores M8 com 25 Lb.-Ft. (34 N*M) 
              Obs: chave sextavada M5 fornecida para parafuso de cabeça. 
• Repetir as etapas para as quatro braçadeiras de cantos. 

Destravado Travado 

Capas 
inferiores 

Página 5 de 7 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Impresso na China    

Product Code: 

Product Name: 

59799 

Haul-Your-Might™ T3 

Accessórios: 

* Tubo de PVC ilustrado – não incluído 

Kit Encosto de Carga Vendido em conjunto de 4) 

No. de peça 59794 

Kit Parafuso (Vendido em conjunto de 4) 

No. de peça 59796 

Kit de alça de amarração (Vendido em 

conjunto de 4) 

No. de peça 59795 

J-Rac Porta caiaque (Vendido em conjunto de 2) 

No. de peça 59912 

Porta canos de 6” de diâmetro 

No. de peça 59797 

Kit de Trilho Superior 

No. de peça 59798 

Oferecemos diversos acessórios para carregar cargas especiais.  Visite: www.rolaproducts.com  para obter mais informações. 

Página 6 de 7 



Cequent Performance Products, Inc. 

Plymouth, MI   48170 

Technical Service: (888) 521-0510 

59799N   2-15 

Impresso na China    

Product Code: 

Product Name: 

59799 

Haul-Your-Might™ T3 

Por favor, leia todas instruções cuidadosamente antes da montagem, instalação e/ou uso deste produto.  

ADVERTÊNCIA! 
• NÃO exceder o que for menor, entre a carga máxima de 800 lbs. (363 Kgs.) homonegeamente distribuída, ou a classificação 
nominal de fábrica do veículo para Racks Montados em Caçambas de pickups. 
• “Carga distribuída” é definida como carga que não é concentrada em uma pequena área. 
• Qualquer carga carregada sobre os trilhos da caçamba aumenta o centro de gravidade do pickup, prejudicando 
significativamente a capacidade de manobra, parada, esterçamento ou aceleração do pickup. Evite curvas fechadas e velocidades 
excessivas, pois aumentam os riscos. 
• Este rack de pickup foi projetado exclusivamente, e só é seguro, para transportar escadas, madeiras, canos e outros materiais 
similares ou itens recreacionais, como canoas e caiaques. 
• Qualquer modificacão ou uso não intencional deste produto invalida qualquer garantia e pode criar uma condição 
potencialmente perigosa, que pode resultar em danos materiais, ferimento grave e / ou morte. A única exceção é a montagem 
permanente no método previsto. 
• Caçambas de pickup com revestimento podem exigir modificação antes do uso deste produto. 
• Não deve ser usado fora de estrada. 
• Usar somente tiras de amarração não esticáveis. IMPORTANTE! 
• Cargas que excederem a capacidade nominal de carga do fabricante do veículo e/ou peso bruto completo do veículo (GVW), 
não são cobertas por esta garantia. 
•Sempre distribua sua carga uniformemente no rack antes de dirigir. 
•Cargas devem ser presas de acordo com os regulamentos e ou leis locais sobre altura e identificação. 
•O aperto de cargas e conexões seguras deve ser re-verificado periodicamente. 
•O sobrecarregamento do veículo acima do GVW pode causar danos e alterar gravemente a dirigibilidade e características de 
frenagem do mesmo, e ou causar o capotamento do veículo. 
•Recomendamos colocar a porta traseira na posição levantada durante o uso para melhor estabilizar a caçamba do utilitário.  
•Para garantir a segurança do veículo e seu sistema de rack, sempre obedeça os limites de velocidade e sinais de trânsito. Adapte 
sua velocidade às condições da rua/estrada e da carga sendo carregada. 
•Todas travas devem ser acionadas e deslocadas periodicamente para garantir bom funcionamento. Use lubrificante de grafite ou 
lubrificante seco nas travas.  
• Travas Cequent são projetadas para impedir roubo e vandalismo, mas não devem ser consideradas à prova de furto. Remova 
qualquer material valioso ao se afastar do seu veículo durante um longo período. Coloque uma chave no porta-luvas.       
•Lubrifique com um lubrificante anti-aderente para garantir o desempenho a longo prazo. 
•A não observação destas advertências ou instruções invalida a garantia. 
 
 

Encaixe em Veículo 
O Haul-Your-Might™ T3 foi projetado para ser instalado em pickups sem o tradicional revestimento plástico acima dos trilhos. A 
instalação é possível em pickups com revestimento abaixo do trilho com o mínimo de acabamento. Revestimentos de caçamba  
em forma de spray não interferem com este produto. 
O Haul-Your-Might™ T3 é baseado nos desenhos de veículos disponíveis na revisão destas instruções. 

Recomendações 
• Inspecione o rack inteiro frequentemente. Pare de usar se houver sinais de danos, como dobras, pregas, fissuras ou quebras. 
• Verifique a firmeza de todas conexões. 
• Se o rack não for movido ou removido com frequência, pode ser útil usar um travador de rosca nas ferragens de conexão. 

Para substituir chave perdida ou outros tipos de assistência, ligue para o serviço de assistência: 1-888-521-0510 ou visite: 

www.rolaproducts.com. 

Tenham o número do núcleo da trava ou números das peças em mãos, ao ligar. Visite www.rolaproducts.com para 

informações sobre acessórios. 

Página 7 de 7 

http://www.rolaproducts.com/

